Page 15

PARTS BREAKDOWN




SPRAYMARSHAL PARTS LIST

No. PART NAME SIZE PER. SET
1 Engine GX35 1
2 Clutch Drum 1
3 Gearbox housing 1
4 Housing Gasket 1
5 Oil seal 17.28.7 1
6 Steel Spacer 1
7 O-ring 9x13 4
8 Bearing 6201 1
9 Shaft 1
10 Bearing HK1010 1
11 Washer 2
12 Bearing 608 1
13 Gear shaft 1
14 Bearing 6203 1
15 Bearing 6200 1
16 Crank case 18mm 1
17 O-ring G60 1
18 Crank case cover 1
19 O-ring G25 1
20 Oil glass 1
21 Pump stand 1
22 O-ring 1
23 Drain plug 1
24 Screw M6x12 6
25 Nut M6 4
26 Spring washer M6 8
27 Rubber Mount 2
28 O-ring 1
29 Oil Filler Cap 1
30 Oil seal 2
31 Plunger 18mm 1
32 O-ring 2
33 Fixed plate 2mm 2
34 Adjusting ring 2
35 Grease ring 2
Page 16 fﬂﬂ /”l

spray



SPRAYMARSHAL PARTS LIST (contp)

No. PART NAME SIZE PER. SET
36 V-packing upper seal 2
37 V-packing 4
38 Packing seat 2
39 Cylinder Head LEFT 1
40 Valve Assembly 4
40-1 Valve nut 1
40-2 Valve spring 1
40-3 Valve plug 1
40-4 Valve seat 1
40-5 Valve ring 1
40-6 Valve packing 1
41 Suction Manifold LEFT 1
42 Connector Nipple 1
43+44 | Grease cup 2
45 Outlet Manifold 1
46 Regulator seat 1
47 Regulator ball 1
48 Regulator ball cup 1
49 Regulator Spring 1
50 Regulator valve Housing 1
51 Regulator Housing Nut 1
52 Regulator valve screw 1
53 Regulator knob 1
54 Nyloc nut M6 7
55 Cylinder head RIGHT 1
56 Suction Manifold RIGHT 1
57 Outlet manifold LEFT 1
58 Elbow 1/4NPT 1
59 Pressure gauge 1
60 Pressure Manifold Hose 1
61 Suction manifold hose 1
62 Hose clamp 2
63 Overflow hose 1
64 Suction hose 1

rapi

spray

Page 17



SPRAYMARSHAL PARTS LIST (contp)

No. PART NAME SIZE PER. SET
66 Engine stand 1
67 Rubber Mount 2
68 Screw M6x45 2
69 Screw M6x75 2
70 Screw M6x12 2
71 Frame 1
74 Screw M6x16 10
75 Hose Reel Spool 1
76 Hose reel swivel 1
77 Hose reel whip hose 1
78 Rubber Foot 4
79 Screw M8*25 4
80 Throttle mounting plate 1
81 Kill switch 1
82 Rubber sheath 1
83 Screw 3/16”x3/8”L 2
84 Washer 3/16” 2
85 Nut 3/16” 2
86 Throttle 1
87 Throttle Cable comp 1
88 Screw 2
89 Washer 2
90 Nut 2
93 Screw 2
94 Screw 2

rapi

Page 18

spray






